
 

 

 
 

 

 

 

 
 

  

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

ISTANBUL TECHNICAL UNIVERSITY  GRADUATE SCHOOL 

M.Sc. THESIS 

JULY 2024 

SIMULATION BASED OPTIMIZATION OF AERATION IN CAROUSEL 

REACTORS FOR SECURING NEW EU DISCHARGE REGULATIONS 

Irmak ÖZDEMİR 

Department of Environmental Engineering 

 

 

Environmental Sciences, Engineering and Management Programme 

 



 

  



 

   

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Department of Environmental Engineering 

 

Environmental Sciences, Engineering and Management Programme 
[...]
These reactors are specifically engineered to facilitate biological phosphorus removal 

(BPR), a process that enhances the removal efficiencies of nutrient loads from the 

wastewater. In the Bio-P reactors, polyphosphate-accumulating organisms (PAOs) 

play a crucial role. Under alternating anaerobic and aerobic conditions, PAOs uptake 

and store phosphorus, which is later removed from the system as part of the sludge. 

This biological approach to phosphorus removal is both effective and environmentally 

sustainable, reducing the need for chemical additives. 

Carousel Reactors 

Following the Bio-P reactors, the flow of wastewater is directed through Carousel 

reactors. These reactors are implemented for their efficacy in providing extended 

aeration and efficient mixing, thereby promoting biological nutrient removal. The 

unique design of Carousel reactors, characterized by their oval or circular shape, 

creates a continuous racetrack-like flow pattern. This design ensures that the 

wastewater and activated sludge are thoroughly mixed, maximizing the contact time 

between microorganisms and pollutants. In these reactors, nitrification (conversion of 

ammonia to nitrate) and denitrification (conversion of nitrate to nitrogen gas) occur, 

effectively reducing nitrogen levels in the wastewater. 

Final Clarifiers 

The next phase of treatment involves the final clarifiers. These units are pivotal in the 

separation of biomass from the treated water. The clarified effluent is extracted from 

the top of the clarifiers, while thickened sludge settles at the bottom. The design of the 

clarifiers ensures that solids are efficiently removed from the wastewater, preventing 

carryover into the final effluent. This separation process is essential for producing 

high-quality effluent that meets discharge standards. 

Disc Filtration Unit 

After passing through the final clarifiers, the clarified effluent undergoes further 

polishing in a disc filtration unit. This unit serves as an additional barrier to remove 

suspended solids and other particulates, ensuring that the effluent is free from residual 



47 

contaminants. The disc filtration process improves the overall clarity and quality of 

the treated water, making it suitable for discharge or potential reuse applications. The 

integration of disc filtration units into the wastewater treatment process also supports 

compliance with regulatory requirements. Environmental regulations often mandate 

strict limits on suspended solids and other contaminants in discharged effluent to 

protect water quality and public health. By incorporating disc filtration, treatment 

plants can consistently meet these regulatory standards. 

Sludge Processing Line 

In parallel with the liquid treatment line, the WWTP includes a dedicated sludge 

processing line. This line begins with mechanical thickeners, which concentrate the 

sludge by removing excess water. Thickening the sludge reduces its volume, making 

subsequent handling and processing more efficient. Following thickening, the sludge 

undergoes dewatering, which further reduces its volume and moisture content. 

Dewatered sludge is easier to manage and dispose of, and it can also be treated further 

for resource recovery or safe disposal. 

Operational Configuration 

The layout of the treatment facility is designed for optimal capacity and reliability, 

with three Bio-P reactors, three Carousel tanks, and three final clarifiers operating in 

parallel. This parallel configuration enhances the plant's ability to handle varying 

wastewater loads and provides redundancy, ensuring consistent performance even if 

one unit requires maintenance. Additionally, the process design incorporates the 

recycling of RAS, which is redirected back to the head of the Bio-P tanks. This 

recirculation is crucial for maintaining activated sludge biomass levels within the 

system, ensuring consistent microbial activity and treatment performance. 

The detailed design and operational configuration of the studiedWWTP in the Black 

Sea Region highlight the sophisticated and integrated approach to wastewater 

treatment. Each stage of the treatment process is carefully designed to optimize 

pollutant removal, protect downstream processes, and ensure compliance with 

regulatory standards. By combining advanced biological treatment methods with 

robust mechanical processes, the plant achieves high levels of efficiency and 

reliability. This comprehensive evaluation underscores the importance of continuous 

monitoring, optimization, and innovation in wastewater treatment to protect water 

quality and support sustainable environmental management. 



48 

3.1.1 Design flowrates and wastewater characterization 

Table 3.1 provided below offers a comprehensive summary of the flow rates and the 

minimum process temperatures stipulated in the design specifications of the WWTP. 

Previously, the standards for Total Nitrogen (TN) were typically in the range of 10-15 

mg/l, varying with the treatment plant's size. Although these standards helped reduce 

nitrogen levels, they were not adequate to fully prevent eutrophication issues, 

particularly in vulnerable regions. The newly proposed standard of 6 mg/l signifies a 

more stringent and proactive strategy for nitrogen reduction. 

The design parameters include a maximum flow rate of 1085 m3/hour, which 

corresponds to a peak factor (PF) of 2.15. This peak factor is indicative of the system’s 

capacity to handle surge flows effectively, thereby ensuring stable operation during 

varying influent conditions. Furthermore, the operational design temperatures are set 

to range from a minimum of 12°C to a maximum of 25°C, reflecting the thermal 

tolerances required for optimal biological activity within the treatment processes. 

The flow rates to the plant’s design are determined 868.50 m3/day and and 952.50 

m3/day for the respective design stages. From primary sedimentation tanks to 

biological reactors and secondary clarifiers, each component must be appropriately 

sized to handle the specified volumes of wastewater. This ensures that each stage of 

the treatment process operates within its optimal capacity, enhancing overall treatment 

efficiency and effectiveness. These values are crucial for ensuring that the plant’s 

hydraulic and treatment capacities are aligned with anticipated daily and seasonal 

variations in wastewater volumes, thereby facilitating compliance with the prescribed 

effluent quality standards. 

Table 3.1. Flowrates of wastewater treatment plant used in design. 

Flowrate Unit 
Stage 1: Year 

2032 

Stage 1: Year 

2047 

Average Flow, QDWF 
m3/day 11,132 12,177 

m3/hour 463.83 507.38 

Maximum wet weather 

flowrate, QPWD 
m3/hour 987.82 1085.80 

Design Flowrate, QD m3/hour 868.50 952.50 



49 

Table 3.2 presents the characteristics of the influent wastewater, as specified for dry 

weather flow (DWF) conditions within the design framework. The ratio of influent 

COD (Chemical Oxygen Demand) to TKN (Total Kjeldahl Nitrogen) is deemed 

appropriate for achieving total nitrogen removal through the SNdN method of 

activated sludge treatment, as noted by Henze et al. (2008). 

Table 3.2. Raw influent wastewater characterization and discharge limits for studied 

WWTP. 

Flowrate Unit 
Stage 1 

2032 

Stage 2 

2047 

Discharge 

Limits 

BOD5 mg/L 259 270 <25 

COD mg/L 517 538 <125 

TSS mg/L 265 275 <35 

TN mgN/L 43 45 <15 

TP mgP/L 8.6 9.1 <2 

3.1.2 Process design data  

Initially, following the de-gritting stage, the raw wastewater is channeled into Bio-P 

reactors, designed specifically for enhanced biological phosphorus removal. This 

initial step is crucial for preparing the wastewater for subsequent treatment stages. Post 

Bio-P treatment, the wastewater progresses to carousel type activated sludge reactors, 

which play a significant role in further purification. 

The dimensions and operational capacities of these bioreactors have been adapted 

according to the flow rates and pollutant loads projected for Stage 2 (anticipated for 

the year 2047). The Bio-P unit has a substantial volume of 1353.14 cubic meters, with 

the tank depth standardized at 4.5 meters to accommodate the specific treatment needs. 

Additionally, a chemical dosage system is integrated with the Bio-P reactor to serve 

as a back-up mechanism for phosphorus removal. 

The carousel reactors have a capacity of 21.000 m3 in total. The activated sludge has 

3 equal parallel lanes. The anoxic sections are spatially generated by regulation of 

aeration in bioreactors. The aerobic reactor is bubbled with membrane diffusers tiled 

on the floor of carousel reactors (Figure 3.2).  The dissolved oxygen sensors were used 

to control oxygen profile for biological nitrogen removal. The total sludge age of the 



50 

system is 25 days.  The activated sludge unit was equipped with 4 (3+1) blowers with 

a capacity of 1250 m3
air/hour. The general layout of the system is given below.  

 

Figure 3.1. General layout of studied WWTP. 

The dissolved oxygen (DO) concentration is controlled from 2 points of the reactor. 

The aeration is controlled according the (weighted) average measurement values 

obtained from DO probes. The same control strategy is applied for other reactors, 

individually. Online nitrate sensor is mounted at the outlet of the reactor to monitor 

effluent nitrate concentration. The ORP is installed at the end of anoxic period.  

 

Figure 3.2. Diffuser arrangement in carousel reactor (1 of 3). 

The system has 3 final clarifiers with a total surface area of 940 m2. The diameter and 

side water depth of each clarifier is 20 m and 3.5 m, respectively. The effluent is 



51 

subjected to microfiltration to obtain clarified effluents free of total suspended solids 

concentration. The hydraulic capacity of filtration unit is 500 m3/hour. The sludge is 

collected in pumping station for both recycling back to the Bio-P reactors and excess 

sludge wastage. The excess sludge flow rate is reported to be 345 m3/day. (Process 

Report, April 2021). The waste sludge is thickened and dewatered followed by solar 

drying system. 

3.1.3 Performance requirements 

Table 3.3 comprehensively summarizes the discharge limits and the required removal 

efficiencies for various key parameters, including BOD5, COD, TSS, TN, and TP. The 

regulatory framework specifies discharge limits for nitrogen and phosphorus to 

mitigate their environmental impact. To adhere to these regulations, the treatment 

facility must achieve significant removal efficiencies. The required removal efficiency 

for total nitrogen is approximately 79%, which involves a comprehensive treatment 

strategy integrating both nitrification and denitrification processes to effectively 

reduce nitrogen levels. For total phosphorus, the required removal efficiency is about 

91%. Therefore, wastewater treatment system design and operation processes at the 

facility are meticulously calibrated to ensure that these parameters are consistently 

met, thereby contributing to the overall sustainability and environmental stewardship 

of the community. 

Table 3.3. Required removal efficiencies for conventional parameters. 

Parameter Unit Design 

criteria 

(inlet) 

Year 2032 

Design 

criteria 

(inlet) 

Year 2047 

Discharge 

limit 

(outlet) 

Minimum 

Removal 

efficiency, 

% 

BOD5  mg/L 259 270 25 90 

COD  mg/L 517 538 125 76 

TSS mg/L 265 275 35 - 

Total N  mgN/L 43 45 15 65 

Total P mgP/L 8.6 9.1 2 78 



52 

3.2 Simulation Approach 

3.2.1 Influent wastewater characterization 

The influent wastewater characterization is adopted from the previous simulation 

studies conducted in Turkey (Insel et al., 2020; 2021). These foundational simulations 

provide a detailed breakdown of the wastewater components, crucial for accurate 

modeling and design of treatment processes. The specific fractionation of COD in the 

influent, pivotal for determining the treatment strategies, is succinctly summarized in 

Table 3.4. This table plays a crucial role in the study as it categorizes COD into readily 

biodegradable, slowly biodegradable, and inert fractions, each requiring different 

treatment approaches. Additionally, the study adopts specific ratios from the 

simulation data for key nitrogen and phosphorus fractions in the wastewater. The ratio 

of NH4 to total TKN is set at 65%, reflecting the bioavailable nitrogen that primarily 

influences the nitrification and denitrification processes in biological treatment 

systems. Similarly, the ratio of PO4-P to TP is accepted at 53%, indicating the 

proportion of phosphorus that is readily available for biological uptake or chemical 

removal. 

Table 3.4. Influent COD fractionation of studied WWTP. 

COD fraction Acronym Concentration 
% fraction of 

CT 

Total COD CT 538 - 

Filterable OD ST 215 40 

Particulate COD XT 323 60 

Volatile Fatty Acids 

COD 
SA 55 10 

Readily Biodegradable 

COD* 
Ss 42 8 

Soluble inert COD SI 32 6 

Particulate inert COD XI 54 10 

Slowly biodegradable 

COD 
XS 252 47 

Inorganic fixed solids XF 83 - 

*non-VFA. 



53 

3.2.2 Model selection and implementation 

General activated sludge model (Sumo Model No.1) encrypted in SUMO was used to 

simulate the treatment performance of the design. Simply, the model comprises 

nitrification/denitrification processes together with aerobic carbon degradation, 

enhanced biological phosphorus and chemical phosphorus removal (ferric, alum etc.) 

processes (Melcer et al., 2003). The related kinetic parameters incorporated in 

expressions have temperature correction factors. The aeration was also modelled by 

introducing relevant parameters as described in design documents (Figure 3.3). The 

simulation philosophy and implementation in software were summarized as follows:  

1. The model layout and mass balancing were provided according to design 

report.  

2. A grit-grease removal unit was incorporated in layout to facilitate 2% increase 

in organic fraction in the influent. 

3. The Bio-P reactors were operated in parallel, so 3 lanes are combined in one 

reactor to reduce simulation time. 

4. Since each reactor has individual control system the carousel reactors are split 

into 3 reactors as of design documents.   

5. The carousel reactors were simulated with 10 reactors in series according to 

approach suggested by Abusam et al. (1999) (Figure 3.3). Recirculation with 

slow-speed mixers in simulated by internal recirculation set by side flow 

divider (Figure 3.4).  

 

Figure 3.3. Staging of carousel reactor with 10-reactor in series configuration 

6. The DO concentration is measured in CSTR5 and CSTR9. The average DO is 

calculated and PID control provides real time air flow regulation. The air can 

be distributed to the reactors depending upon diffuser capacity as shown in 

Figure 3.4.  



54 

 

Figure 3.4. Dissolved oxygen control in carousel reactor. 

7. The RAS rate has a proportional control system linked to influent flowrate 

measurements (set to 70%).  

8. Sludge wastage is manually regulated from RAS line.  

9. The sludge is sequentially thickened and dewatered with solids percent 

removal of 93% and 95%, respectively. 

10. Effluent dry solids content of the sludge is set to 22%. 

A double exponential settling model (Takacs et al., 1991) was selected for simulation 

of sludge distribution over activated sludge units and final clarifiers. The final clarifier 

is divided into 9 equal compartments where the top and the bottom represents the 

effluent and RAS line, respectively. The (default) kinetic and stoichiometric 

parameters used in process simulation were given in Annex Section. The plant layout 

for design and simulation are shown in Figure 3.1 and Figure 3.2. The relevant 

information regarding model implementation is provided in ANNEX section. 